CXIFH:2Jv)(—

MV -70FC

IN="J") X}
PARTS LIST

VAP Rtk S11



@ ZHXISRELT
(1) BEEXOBER. FHEORLEES - 3—FES - BE - HELLTHIHC 2T

(2) EXHHOBRMIZMAT A,

(3) WERRELHT. COMERREHERBEZT,

(4) FEHCHRIEXNRIL 0T, BRHICHEXEC 2T,

(5) MATESZIc LV BHBHKTHENS. JLAZBENDY EFTOTRERS bRAOL, HEXRCIXT,

&NOTICE (Reques for Customers)

( 1) In placing an order for parts, be sure to specify the index number in this liems and the number of parts. g

( 2 ) Return of ordered goods cannot be accepted.
( 3 ) Be sure to use the standard parts listed herein as repair parts.

Use of other maketed or similar goods often causes a deterioration of performance and an earlier damage.

( 4) Since orders for parts rush in during the demand season, earlier order are recommended.

(5 ) Asin somo cases forms and dimensions may be different owing to remodelling of modifications, order parts upon

notting the model number.

Ce

CONTENTS
e ¥r B
SECTION NAME PAGE
A hsyzs‘yyayb‘_zm{% ........................................................................
* TRANSMISSION CASE GROUP L
B DS Ay A TR e
* TRANSMISSION GEAR GROUP °
C  PSYASVIILFPEMR (O—-FU—-#8) -
" TRANSMISSION GEAR GROUP
D . N B e
. HANDLE GROUP ......................... 9
E Jb0O- - FTUIMBE
. CONTROL & CHANGE GROUP ..................................................................... 1 1
FoOO-SYU=nA—-REBE e,
" ROTARY COVER & REAR WHEEL GROUP 13
G IO - RIbhhIN~ - FooaVBig
. ENGINE BELT COVER & TENSION GROUP ................................................ 1 9
H . OTAEEBIR e 53
" RUBBER WHEEL GROUP
J . BB B e 5
" BLADE DITCH GROUP 5
K TIRR-IRBR o7
* ACCESSORY PARTS & TOOL GROUP
T35
¢ e 30

=] R

ENGINE MODEL GM231LN-350



A FSURZIWI I — AR

A, b33 Az s d 7 AR TRANSMISSION CASE GROUP

TRANSMISSION CASE GROUP

pa ~ Wih#E+H | a-—-Fk &4 i it # E Bt w5

No. CODE No. PARTS NAME Q TY| REMARKS
A-01 [ 122 0103 000 S RIWYarypyy TRANSMISSION ASSY 1
A-02 | M40 3102 000 | AUV E—IVIIITVY COUNTER ASSY 1
A-1 122 3111 000 | Svarysr—X R CASE, transmission R 1
A-2 | MO7 0118 000 | NAf a8V F PACKING, ail outlet 1
A-3 | 9BT 0800 803 | #n b M8 x 8 BOLT M8 x 8 1
A-4 122 3112000 | 3w¥ary»y—RA L CASE, transmission L |
A-5 | M60 0116 000 | Faw 2t PLUG, oil 1
A- 6 | 9BT 0601 473 | 7 TRV b M6x14 ¢ 7T BOLT M6x14¢ | 26
A-7 | ONF 0600 003 | 75>+ b M6 NUT M6 30
A-8 [122 0311 000 | >7&—uaw i L ROD, shifter L 1

PPN A-9 | 122 0312 000 | 7 &—T7A4—2 L FORK, shifter L 1
A-10 | MO7 0313 001 | 7 & —may hawkvF PACKING, shifter rod 4
A-11 | MO7 0314 000 | 7 4&—uaw bA % SPRING, tightening shifter 4
A-12 | MO7 0314 010 | &7 4&—uav bF32 B SPRING B, tightening shifter | 4
A-13 | 9SB 0800 000 | AF—NEK—N 08 BALL, steel ¢8 4
A-14 | 9ST 0302 003 | "V K~ M3 x 20 ¢ PIN, split M3 x 20 ¢ 2
A-15 | 9NT 1000 013 | ¥ b MI0 P125 | NUT MI10 P125| 4
A-16 | 9SW 1000 003 | /SAHH % MI10 WASHER, spring M10 4
A-17 | 122 0313 000 | >>7&—ua v K (H) ROD, shifter (H) 1
A-18 (122 0314 000 | 7 & —74—2 (H) FORK, shifter (H) 1
A-19 | 138 0311 000 | 7 &—T74—2 FORK, shifter 1
A-20 | 138 0312 000 | ¥7&—mw b BRACKET, shifter rod 1
A-21 | M84 0315000 | ¥7&—umy bus L BRACKET, shifter rod L 1
A-22 | 9ST 0302 203 | V¥ p3x22¢ PIN, split $3x22¢ 1

oo A-23 | 90OR 1200 001 | OV 7 P12 O-RING P12 4
A-24 | 90R 1400 001 | OV > 2 P14 O-RING P14 1
A-25 | 127 0117 001 | 7 & =7 —ALP 0 SHAFT, shifter arm 1
A-26 | 122 0318 001 | 74 —7—A4 ARM, shifter 1
A-27 | 9TP 0352 500 | F—ss—¥» $#35%25¢ | PIN, taper $35x%x25¢ 4
A-28 | 90W 0816 120 | >—nNT v ¥+ M8 WASHER, seal M8 4
A-29 | 138 0313 000 | >7&—uaw hAhis— COVRRE, shifter rod 1
A-30 | 9BT 0802 003 | Kb M8 x 20 ¢ BOLT M8 x 20 ¢ 4
A-31 | M40 3251 010 | Ao r&—5—A R CASE, counter R 1
A-32 | M40 3251 000 | A& —4»—2A L CASE, counter L 1
A-33 | M40 3252 000 | Aox— COVER 1
A-34 | M40 3258 000 | Ao =T 2 SHAFT, counter 1
A-35 | M40 3257 000 | ¥ Z AR b BOLT 2
A-36 | M40 3223 000 | a7 ASal v b SPROCKET, main 1
A-37 | M07 0813 000 | /—V A¥y ¥4 2 WASHER, pulley stopper 1
A-38 | 9RC 0400 340 | a—F—Fx—2> 1/2"x34¢ | CHAIN, roller 1/2"x 34 ¢ 1




SVAZI Y IAT— ARIR FSUAZvaLr— AR
A. Flﬂ\ﬁéMISJSﬁ)lE\IJCbASE E?F{%%UP A. TRANSMISSION CASE GROUP

= ~ Wiy | a—F & b il # P #nt s &
No. CODE No. PARTS NAME Q TY| REMARKS
A-39 [ 9BB 6003 000 | R—nx7V 27 #6003 BEARING, ball #6003 |
A-40 [ 9BB 6003 002 | R—nx71) 2" #6003-2RS | BEARING, ball #6003-2RS | 1
A-41 | 9CR 0500 503 | F~a %Y M5x5¢ SCREW M5x5¢ 2
A-42 | 9SW 0500 003 | 73 H % M5 WASHER, spring ¢5 2
A-43 | 9BT 0601 403 | Kb M6x14 ¢ BOLT M6 x 14 ¢ 6
A-44 | ONT 0600 003 | F+» b M6 NUT M6 7
A-45 | 9SW 0600 003 | /sA A % M6 WASHER, spring M6 8
A-46 | 9BT 0802 003 | ®n b M8 x20 ¢ BOLT M8 x 20 ¢ 3
A-47 | 9SW 0800 003 | /3R HH A M8 WASHER, spring M8 6
A-48 [ 122 3124 000 | F = 23D % SPRING, chain tightner 1
. A-49 | 122 3116 000 | ¥FaviaYnol SUPPORTER 1
e A-50 | 9BT 0602 003 | & b M6x20¢ | BOLT M6x20¢ | 4
A-51 | M67 0318 000 | Ak BOLT 1
A-52 | 9BH 0801 473 | 7 THM b M8 x14¢ 7T BOLT M8 x 14 ¢ 3
A-53 | ONT 0800 003 | ¥ b M8 NUT M8 3

(e




B.

FSUAZ v 3 ETEMR
TRANSMISSION GEAR GROUP

B.

FSAS w3 FTER
TRANSMISSION GEAR - GROUP

= N Wih#Es| a—Fk F8 i il # i Kt " &
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 | 138 0211 001 | 2% SHAFT, main 1
B-2 | 122 0212 000 | F=roF¥ 15 GEAR, change 15 1
B-3 | 122 0213 000 | F=2roF¥F 33 GEAR, change 33 1
B-4 | 138 0212 000 | F=oF¥ 30-18 GEAR, change  30-18 1
B-5 | M07 0213 000 | > ZHH A WASHER 1
B-6 |S57 0215001 | 1 ¥ Z7¥HA WASHER 1
B-7 | 9BB 6003 000 | H—n_7 V27 #6003 BEARING, ball #6003 1
B-8 | 9BB 6003 002 | H—nx7VY >  #6003-2RS | BEARING, ball  #6003-2RS | 2
B-9 | 9RR 3500 005 | AFw 7Y R-35 RING, snap R-35 2
B-10 | 9SC 3500 700 | >—nF ¥ v/ SC-35007 CAP, seal SC-35007 1
P B-11 | 138 0213000 | 222 SECOND SHAFT 1
' B-12 | 122 0232 001 | 222X GEAR, second 1
B-13 | 138 0214 000 | 2T 2% 45-33 GEAR, second  45-33 1
B-14 | 122 0219 001 | A5— A COLLAR A 1
B-15 | ONB 1721 172 | =— RAR7 Y > KTI72117 BEARING, needle KT172117 4
B-16 | M07 0313 001 | 7 & —maw k3awunvFr PACKING 6
B-17 | M07 0234 002 | AV F >+ 7 bRy F PACKING 5
B-18 | 138 0215 000 | #5— A COLLAR A 1
B-19 | 138 0220 000 | ¥4 % WASHER 1
B-20 | M07 0217 001 | ¥ A% A WASHER A 4
B-21 | S57 0215 000 | 1 ¥ Z7¥H A WASHER 1
B-22 | ONT 1000 013 | +¥ b MI0 P125 | NUT MI0 P125| 6
B-23 [ 9SW 1000 003 | 23344 % M10 WASHER, spring MI10 6
B-24 | 122 0220 000 | 3> 2 SHAFT, third 1
e B-25 | 138 0221 000 | 37 ¥F+¥% GEAR, third 1
£ B-26 | 122 0222 000 | #>— B COLLAR B 1
B-27 | 9NB 2226 132 | =— K7V /2" KT222613 BEARING, needle KT222613 2
B-28 | 122 0223 000 | xw 2o o2 SHAFT, back 1
B-29 | 122 0224 000 | /s 27 F¥ GEAR, back 1
B-30 | 9NB 1519 182 | =— KAV > KTI151918 BEARINNGU,needle KT151918| 2
B-31 | 122 3115000 | v > 2 AXLE 1
B-32 | 9BB 6205 000 | B—nxF7VY & #6205 BEARING, ball #6205 2
B-33 | 90S 2552 1510 | A A Ww—iv WD255215 | SEAL, il WD255215 | 2
B-34 | 9RR 5200 005 | RFwFY ¥ R-52 RING, snap R-52 2
_ 6 —




C FSUAZTYY I FETEERO-5Y— - )
- TRANSMI

SSION GEAR GROUP

™

™

C FPSOAZwI A FVEFR(O—-5)— - #45)
- TRANSMISSION GEAR GROUP

W& a—-k &5 K it # R Bt i &
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 |[138 0216 000 | m—A& V) —2 2 SHAFT, rotary 1
C-2 122 3113000 | AF oy bhYFFy GEAR, sprocket 1
C-3 | 138 0218 000 | #5— B COLLAR B 1
C-4 |9NB 2024 172 | == FAR7 Y > 2 KT202417 | BEARING, needle KT202417 2
C-5 [ M52 0248 000 | koo wvy () 412 PACKING (in) $12 2
C- 6 | M67 0223 000 |¥##4% B WASHER B 1
C-7 | M52 0247 000 | Foow+ (B4) 412 PACKING (out) ¢ 12 1
C-8 |ONT 1200 013 | +w b MI2 P15 | NUT M12 P15| 2
C-9 | 9SW 1200 003 | /sA¥H 2R M12 WASHER, spring MI2 2
C-10 | 122 3114 000 | avw o2 SHAFT 1
C-11 O9BB 6205 000 | B—nA_FTV & #205-2RS BEARING, ball  #6205-2RS 2
C-12 | 9RR 5200 005 | RFwFY R-52 RING, snap R-52 2
C-13 | 90S 2552 1510 | A v>—n WD255215 | SEAL, oil WD255215 | 2
C-14 [9RC 0400 621 | g—S5—Fx—> 1/2"x62¢ CHAIN, roller 1/2" =62 ¢ 1
C-15 [122 3124 000 | F /%) 8% SPRING 1

—_ 8 —_




D.

N\ FIVESR
HANDLE GROUP

D N\ FIVE(R
- HANDLE GROUP

Wiy a-—-F FY i i # Ei Bt £
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 [122 3121 000 | N>R (H2) HANDLE 1
D-2 | 124 0618 000 | N> FA=FY GRIP, handle 2
D-3 | 8MA 0007 000 | S wFLis—F o Af~w—2 | MARK clutch 1
D-4 | M54 0617 000 | 225 vF~v—2 MARK, main clutch 1
D-5 | 122 0621 000 | N> KA (HY) SUPPORT, handle 1
D- 6 |9RS 4200 015 | RFwFSU o S-42 RING, snap S-42 1
D- 7 | 9BT 1216 003 | R b M12x160 ¢ | BOLT MI2x160¢ | 1
D- 8 |[9SW 1200 003 | /sRHAH 2 MI12 WASHER, spring  M12 1
D-9 | 9NT 1200 003 | +¥ b MI12 NUT M12 1
D-10 | 8MA 0155 000 | ¥V AL > aFavAf~v—2 MARK 1
D-11 | M81 2216 000 | N> KarasA ¥y PIN 1
D-12 | M81 2217 000 | 2o FawtAf Lsi— LEVER I
D-13 | 124 0831 000 [ ZVU v GRIP 1
D-14 | M81 2218 000 | A/ Y > SPRING 1
D-15 | TI12 0413 000 | kS 7 &~ PIN, clevis 3
D-16 | 9RP 0600 003 | R¥ > “R” PIN 3
D-17 | M81 2220 001 | %A% WASHER 1
D-18 | M81 2221 001 | AR b BOLT 1
D-19 | 9NL 1000 003 | v Fw b M10 P125 | NUT,lock MI0O PL25| 1
D-20 | 127 5626 001 | AL wFxL>Fava—F CORD, stop 1
D-21 | M81 2311 000 | AA wFHi3— COVER, switch 1
D-22 | M81 2312 000 | A= NIV H TSP FRANGE, cover 1
D-23 | 8MA 0027 000 | TA > RE7v—2 MARK 1
D-24 | FA25128A AT ALV F SWITCH, stop 1
D-25 | M81 2231 000 | N> FaAos— COVER, handle 1
D-26 | M81 0636 000 | A ho>—2 70 MARK, MAMETORA 70 |
D-27 | 8MA 0489 000 | ¥ a2/ —} PLATE 1
D-28 | M86 0717 000 | 7 ¥ I Favew—2 MARK 1
D-29 | M81 2230 000 | N> RuH—2—2 (IF) MARK, handle cover R |
D-30 | M81 2229 000 | N> ki ksx—2—2 (EXY) | MARK, handle cover L I
D-31 | 9BK 0601 093 | e 32V F KN b MEx10¢ BOLT ,w/washer M6 x 10 ¢ 2
D-32 | 8MA 0009 000 | ¥ dhr>avw MARK 1




E dv k0= - Fx o IB% E J k010 Fx o IBF
- CONTROL & CHANGE GROUP .

CONTROL & CHANGE GROUP

W&y a—F &'} % il % R Bt W &
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 | 122 3123 000 | F= P bix— LEVER, change 1
E-2 | 124 0830 000 | 7V v/ GRIP 1
E-3 [ M54 0913 000 |« wwZ&RNb BOLT, lock 1
E- 4 | 9SW 1000 003 | /xA¥H % M10 WASHER, spring M10 1
E-5 | 9NT 1000 003 | -+ b MI10 NUT M10 1
E-6 | 122 0614 001 | N> Fadvx SUPPORT, handle 1
E- 7 | 9BT 0802 003 | An b M8 x 20 ¢ BOLT M8 x 20 ¢ 3
E- 8 | 9SW 0800 003 | /sA¥ 4 F M8 WASHER, spring M8 3
E-9 | ONT 0800 003 | &> k M8 NUT M8 3
E-10 | 122 0816 001 | 7> av4v— WIRE, tension 1
E-11 | MI3 1754 000 | 7> a e vRYisi SPRING, tension 1
E-12 | E12 3253 000 | 2o wFLos— L LEVER, clutch L 1
E-13 | E21 3173 000 | a>E¥Lis— LEVER, combination 1
E-14 | M40 6116 000 | ¥ 3wy Favtf T4 ¥r— WIRE 1
E-15 | M40 0422 000 | N> FAraFA K> PIN 1
E-16 | M40 0429 000 | a5 A E>awii SPRING 1
E-17 | M40 4312 000 | Aay p AT A P— WIRE, slottle 1
E-18 | 9CV 1500 001 | 2>~_w 2 A~} CV-150A BELT, convex  CV-150A 3
E-19 [ M54 0618 000 | N Ry avhv—2 MARK, lever 1
E-20 [122 3138 000 | Fx>TLii— LEVER, change 1
E-21 | 124 0831 000 | Vv GRIP 1
E-22 | M67 0914 000 | AFV > SPRING 1
E-23 | M67 0915 000 | >4 % WASHER, plain 1
E-24 | 9BK 0601 683 | /33 Y F Kb M6 x 16 £ BOLT ,w/washer M6x 16 ¢ 1
E-25 | 128 0912 000 | > 74 —7—A4 ARM, shifter 1
E-26 [138 0915 000 | 27 & —74—2 ¥ PIN, shifter fork 1
E-27 | ONT 0600 003 | ¥ b M6 NUT M6 1
E-28 | 138 0912 001 | F =P Los—ud HOLDER, change lever 1
E-29 | 9BK 0802 583 | /skx Y F K b M8 x 25 ¢ BOLT ,w/washer M8 x25 ¢ 2
E-30 | 138 0916 000 | m—&XV—FxrTe—2 MARK, rotary change 1
E-31 | 122 0916 001 | F=>¥~—2 F MARK, change F 1
E-32 | M67 0926 000 | ¥4 % WASHER, plain 1




F.

O—%")—7)\— - EREF

ROTARY COVER & REAR WHEEL GROUP

64

42

%

F O—%YU—Hh)\— - BEFR

- ROTARY COVER & REAR WHEEL GROUP

RE S| a—F &4 iR i # i Bht i &
No. CODE No. PARTS NAM Q TY| REMARKS
F-1 | 122 3119 000 | ¥—A BEAM 1
F- 2 | 9BT 0805 503 | K b M8 x 55 ¢ BOLT M8 x55¢ 1
F-3 | 9BT 0805 003 | R b M8 x50 ¢ BOLT M8 x50 ¢ 1
F- 4 | 9SW0800 003 | /sAHFA4 2 M8 WASHER, spring M8§ 2
F-5 | 9FW 0800 003 | ¥ H % M8 WASHER, plain M§ 2
F- 6 | 9NT 0800 003 | Fv b M8 NUT M8 2
F-7 | 122 3135 000 | A5 — STAY 1
F- 8 | 9BT 0802 003 | &b M8 x 20 ¢ BOLT M8 x 20 ¢ 2
F- 9 | 9SW 0800 003 | 7<% M8 WASHER, spring M8 2
F-10 | 9NT 0800 003 | +¥ b M8 NUT M8 2
F-11 | 122 3125 000 | > & —Hp)s— COVER, center 1
F-12 | M40 5514 000 | ZvTA A RUBBER A 1
F-13 | M07 0813 000 | 77—V AV HH % WASHER 2
F-14 | 9BK 0601 603 | /SAYF KN b M6 x 16 ¢ BOLT, w/washer M6 x 16 ¢ 2
F-15 | 9BT 0801 603 | Kb M8 x 16 ¢ BOLT M8 x16¢ 8
F-16 | 9SW 0800 003 | /xxH¥H % M8 WASHER, spring M8 8
F-17 | 9NC 0800 063 | 7Z a3 w b M8 NUT, cap M8 8
F-18 122 3126 000 | v —&X Y —4,3— DR COVER, rotary D-R 1
F-19 | 122 3128 000 | @ —& Y —rAs3— E-R COVER, rotary E-R 1
F-20 | 8MA 0006 000 | ~WVbFFavtfFar4v—2 | MARK 1
F-21 | 122 3127 000 | @—% Y —4/3— D-L COVER, rotary D-L 1
F-22 122 3129 000 | @—& Y —A/,3s— E-L COVER, rotary E-L 1
F-23 |8MA 0154 000 | @ —&R ) —F a4 v—2 MARK 1
F-24 | M63 0221 001 | V> Aho~e—2 MARK, triangle 1
F-25 122 3136 000 | #vd4 BR RUBBER B-R 1
F-26 | 122 3137 000 | #v T4 B-L RUBBER B-L 1
F-27 | M40 3560 000 | ZvIAL4Hx D PLATE, retaining rubber D 6
F-28 | 9BT 0601 603 | R b M6 = 16 £ BOLT MbEx16¢ 6
F-29 | 9SW 0600 003 | /3F¥H % M6 WASHER, spring M6 8
F-30 | M40 3561 000 | #vd. E-R RUBBER E-R 1
F-31 | M40 3562 000 | #vd. E-L RUBBER E-L 1
F-32 |[9CD 0601 403 | ¥Za%x> M6x14 ¢ SCREW MGx14¢ 6
F-33 | 9NT 0600 003 | +v b M6 NUT M6 6
F-34 | M40 6140 000 | 7> ¥ A br3— BAR, adjust 1
F-35 | 9BT 0805 003 | R b M8 x50 £ BOLT M8 x50 ¢ 1
F-36 | ONT 0800 003 | +w b M8 NUT M8 1
F-37 | 9SW 0800 003 | XA ¥ H A M8 WASHER, spring M§ 1
F-38 | M40 5518 000 | 7 ¥ A P AF— STAY, adjust 2
F-39 | 9BK 0601 653 | K/ b M6x 16 ¢ BOLT ME6x16 ¢ 4
F-40 | ONF 0600 003 | 75 >4 v b M6 NUT, flange M6 4




F.

O—%)—h\— - B

ROTARY COVER & REAR WHEEL GROUP

42

F.

O—~Y—h/\— - B&HEE%
ROTARY COVER & REAR WHEEL GROUP

RliE:| a2—F &4 i & # #r B i &
No. CODE No. PARTS NAM Q TY| REMARKS
F-41 | 122 0517 000 | 7P+ A N7 —A ARM, adjust 2
F-42 | M40 5521 000 | PP+ R&Z 2 FRNM Db BOLT, adjust clamp 1
F-43 | 122 3130 000 | A7V —F C-L PLATE, rubber C-L 1
F-44 | 122 3131 000 | IA7v—)F C-R PLATE, rubber C-R 1
F-45 | 122 3134 000 | ¥R Th RUBBER 2
F-46 | 122 3144 000 | Ko ThH B RUBBER B 2
F-47 | 122 3133 000 | Yv—F B PLATE B 2
F-48 | 122 3132 000 | Sv—1F A PLATE A 6
F-49 | M81 2236 001 | 254 4F% L METAL, fixing L 1
F-50 | M81 2237 001 | 2544+ L METAL, fixing L 1
F-51 | M81 2245 000 | A7V > SPRING 2
F-52 | NP 0800 043 | +AfaFv b M8 NUT, nylon M8 2
F-53 | M81 2238 000 | 274 A#+2 METAL, fixing 2
F-54 | M81 2240 000 | 274 A#F+2 L METAL, fixing L 1
F-55 | M81 2235 001 | 23574 A47)%2 R METAL, fixing R 1
F-56 | M81 2250 001 | a4 452 R METAL, fixing R 1
F-57 | MBI 2239 000 | 254 AF2 R METAL, fixing R 1
F-58 | M40 4503 000 | ¥ Z x> L COVER, side L 1
F-59 | M81 2227 000 | =4 >v—2 L MARK, line L 1
F-60 | 8MA 0014 000 | H/s—FrE¥rkavyv—2 | MARK, safety 2
F-61 | M40 4504 000 | Y 7,82 R COVER, side R 1
F-62 | M81 2228 000 | 24 > ~—7 MARK, line 1
F-63 | 9BT 0802 003 | A b M8 =20 ¢ BOLT M8 = 20 ¢ 2
F-64 | ONP 0800 042 | F A wFv b M8 NUT, nylom M§ 2
F-65 | 9BT 0601 403 | Kb M6x14 ¢ BOLT M6 x 14 £ 14
F-66 | 9BT 0601 203 | K b M6x12 ¢ | BOLT M6x12¢ | 18
F-67 | 9SW 0600 003 | /s3¥H % M6 WASHER, spring M6 22
F-68 | 9NC 0600 062 | 72w+ b M6 NUT, cap M6 18
F-69 | MO07 0813 000 | /—V —AHxHH % WASHER 4
F-70 | 122 3118 000 | 2¥ =Ky o SHAFT 1
F-71 | M40 6132 000 | Yavu¥I+y ) >~ WHEEL 2
F-72 | 9FW 1600 003 | e ¥4 % M16 WASHER, plain MI16 2
F-73 | OST 0403 003 | 7V ¥ p4x30¢ PIN, split d4x30¢ 2
F-74 | 143 0655 000 | BV >IN R HANDLE 1
F-75 | M40 6128 000 | =¥V X~ BALL, handle 1
F-76 | 9BT 0804 503 | A b M8 x45¢ BOLT M8 x 45 ¢ 1
F-77 | 9SW 0800 003 | /SA&HA % M8 WASHER, spring M8 1
F-78 | 9NT 0800 003 | +v b M$§ NUT M8 2
F-79 | M23 0619 001 | > AV H»Lsi— B LEVER B 1
F-80 | 9BT 1203 003 | Kk M12x30¢ | BOLT Mi2x30¢| 1




- ROTARY COVER & REAR WHEEL GROUP

F O—-%5U—Hh)\— - E&8% |: O—%5)—Hh)\— - EiHREE
- ROTARY COVER & REAR WHEEL GROUP

Riti%ss| a—F &5 i it # i A5 )
No. CODE No. PARTS NAME Q TY| REMARKS
F-81 | 122 3122 000 | AZ L —)%— SCLAPER 1
F-82 | 98T 0801 603 | &b M8 x16¢ BOLT M8 x16¢ l
F-83 | 9NF 0600 003 | 75>+ b M6 NUT M6 12
F-84 | 9BK 0601 463 | 5/ x3 V¥R b M6x14¢ BOLT, w/washer M6x 14 ¢ 8
F-85 | 8MA 0008 000 | Xw o ZFavA~e—2 MARK 1




TUUY - ANIVEAN— - FUY a3 EE G. Tz AVERN= - T2 3 B
G- ENGINE - BELT COVER & TENSION GROUP .

ENGINE - BELT COVER & TENSION GROUP

SR a—F #F iR i # i Rt &
No. CODE No. PARTS NAME Q TY| REMARKS
G-1 | CEG 0021 240 | =>2 > GM231LN-350 ENGINE  GM231LN-350 1
G-2 | 122 1630 000 | = Ars— COVER, engine I
G-3 | 122 1631 000 | A x—AHx A & PLATE 1
G- 4 | 9SW 0600 003 | /xA¥H F M6 WASHER, spring M6 2
G-5 | 9CR 0601 003 | D7 FYFF~a%y M6x10¢| SCREW MEx10¢ | 2
G- 6 | MBS 1321 000 | 7wa 2 hAIx— COVER, front 1
G-7 |9CR 0601 213 | b RAax> SCREW 2
G- 8 122 3141 000 | >y > _—2A BASE, engine 2
G-9 | M40 0656 020 | v IRV} BOLT 4
G-10 | MI6 1311 001 | vz a IRV BOLT 2
G-11 | 9NT 0800 003 | Fv k M8 NUT M8 8

e G-12 | 9SW 0800 003 | /sAHH % M8 WASHER, spring M8 8
G-13 | 9FW 0800 003 | e Z¥H A M8 WASHER, plain M§ 8

G-14 122 0812 003 | =¥ F—V— PULLEY, engine 1

G-15 | BO80A08X016 | A b M8 x 16 ¢ BOLT M8 x 16 ¢ 1

G-16 | FA-24135 INFPH A M8 WASHER, spring M$ 1

G-17 | W405B07X045 | ¥— 7x7x45 KEY 7x7x45 1

G-18 | 122 0820 000 | &=">FS—V— PULLEY 1

G-19 | 9BT 0801 603 | R b M8 x 16 ¢ BOLT M8 = 16 ¢ 1

G-20 | 9KY 0503 500 | *— 5x5x35 KEY 5x5%35 |

49 G-21 9vB 0410 003 | V-~ b LB-41 V BELT LB-41 2
G-22 | 138 0813 000 |~ hAIs—AF— STAY, belt cover 1

G-23 | 9BK 0801 693 | /x4 F R MEx16¢ BOLT, w/washer M8 x 16 ¢ 1

G-24 | 9BT 0801 703 | R b M8 %17 ¢ BOLT M8 x17 ¢ )

G-25 | 9SW 0800 003 | 2sAHH & M8 WASHER, spring M8 2

@ G-26 | 122 0823 000 | 7> a7 —A ARM, tension 1
G-27 | M36 2838 000 | 7AVZH VT aERI A | SPRING, tension 1

G-28 | M0OB 0817 000 | 5>z >anm B-W ROLLER, tension B-W 1

G-29 | 9RS 1200 005 | AFw A ¥ S-12° PING, snap S-12 1

G-30 | 9BT 0601 403 | Kb M6x14¢ | BOLT M6 x 14 ¢ 1

G-31 | 9SW 0600 003 | /3h9 4 % M6 WASHER, spring M6 1

G-32 | ONT 0600 003 | +» b M6 NUT M6 1

G-33 | 122 3140 000 | SV b HN—=D 54 X PLATE, belt cover 1

G-34 | 9FW 0600 003 | ¥ H A M6 WASHER, plain M6 2

G-35 | 9SW 0600 003 | /X324 % M6 WASHER, spring M6 2

G-36 | 9NT 0600 003 | F b M6 NUT M6 2

G-37 | 122 3143 000 | ~ b Aros— COVER, belt 1

G-38 | M26 0833 000 | /7 KNOB 1

G-39 | 122 1411 000 | > > 7bL—A FRAME, engine 1

G-40 | 9BT 0807 003 | R b M8 x 70 ¢ BOLT M8 =70 ¢ 3

19— - 20 -



G.

TOUY - RNIbbhNn— - FooavEE
ENGINE - BELT COVER & TENSION GROUP

G IS - NIWhAN—--FTooa/B8E
- ENGINE - BELT COVER & TENSION GROUP
RM&ES| a—-F &5 i i # i g W &
No. CODE No. PARTS NAME Q TY| REMARKS
G-41 | 9SW 0800 003 | /sAHH % M8 WASHER, spring M8$ 3
G-42 | 9NT 0800 003 | +¥ F M8 NUT M8 3
G-43 | M81 2314 000 | ?AbS~>—2 MARK 1
G-44 | KW56069AA IXTF =0 MARK 1
G-45 | KW56070AA R ARIPAV I o Sedab/d MARK 1
G-46 | 8MA 0464 000 | 7 b=—2 MARK 1
G-47 | S57 0628 000 | FarvaryIvw—2 MARK 1
G-48 | 8MA 0518 000 | A x—FwF ¥ 22 —2 MARK 1
G-49 | 8MA 0490 000 |~ b Hrs—e—2 MARK 1
G-50 | 8MA 0488 000 | & F - Foxe—7 MARK 1
G-51 | 122 3142 000 | V2 RRD 2 Hrs— COVER, muffler 1




H I LEBERRIR H J LSRRI R
- RUBBER WHEEL GROUP .

RUBBER WHEEL GROUP

Mlig | a—F &% il i # £ Hht &
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 | 122 3139 000 | AVFIT Ly (¢350) WHEEL ( ¢ 350) 2
H-2 | M40 1717 000 | A > =34 PIPE 2
H-3 | M26 1111 000 | ¥ 2K ¢ 10 PIN, axle ¢ 10 2
H-4 | 9RP 1023 003 | RE> 10 “R” PIN 10 2

- 23 — — 924 —



J BYE ] ZRAGR J BRI ZRIR
+ BLADE DITCH GROUP

- BLADE DITCH GROUP

Ry a—F &% % fif # i "t i &
No. CODE No. PARTS NAME Q TY| REMARKS
J-1 [ 122 3117 000 | SV &RUYND S 27 BLADE, dish 27 2
J-2 | M40 0502 000 | KZ Lty PRV B BOLT, drum set 2
J-3 |ONL 1000 003 | @y 2+ vk M10 NUT, lock MI10 2
J- 4 |R45 0653 001 | RS =2V A V24BML BLADE V24BML 2
J-5 |R45 0654 001 | RS =2V A V24BMR BLADE V24BMR 2
J-6 | R45 0651 001 | SVHRYY R V24ML BLADE V24ML 4
J-7 |R45 0652 001 | SVAHRY YR V24MR BLADE V24MR 4
J-8 | M52 0725 000 | Ax¥aFa—F bYWV HELE | BOLT 12
J-9 | ONT 1000 003 | F+v b M10 NUT M10 12
J-10 | 9SW 1000 003 | /s H A4 % M10 WASHER, spring  M10 12
' J-11 | M40 6121 000 | 5 >3 PLATE 1
J-12 | S57 0163 000 | ko7 &x~vHK PIN, clevis 1
J-13 | 9RP 1023 003 | RE 10 “R” PIN 10 1
)

— 95— — 26 —



IES - TEMEE JES - TEEE
K. ACCESSORY PARTS & TOOL GROUP K. IR . TEEIHE

ACCESSORY PARTS & TOOL GROUP

K- 7 | KN52009AA IOV MY TVAA Y AA S 3] MANUAL BOOK, engine
K-8 | 122 3160 000 | &A>F b T VA AV A4 >3 | MANUAL BOOK, chassis
K-9 |[111 1530 001 [ 2wz 7 Z7n BAG, tool

WE 3I—F &5 i i # # g w5
No. CODE No. PARTS NAME Q TY| REMARKS
K- 1 | M40 4411 000 | K 2 A A,8F 13x17 SPANER, box 13%17 1
K- 2 | M40 4412 001 | v 2 AV F 17 WRENCH, box 17 1
K- 3 | FA21297 Vv b F 110 ¢ WRENCH, socket 110 ¢ 1
K- 4 | KNI3001AA AZ VN a—RZA3— DRAIVER, screw 1
K-5 [ M40 0502 000 | FZ ALty hAR b BOLT, drum set 1
K-6 | 9NL 1000 003 | mw2ZFw b M10 NUT, lock MI10 1

1
1
1

— 927 — — 28 —



